Water 2013, 5, 1006-1035; doi:10.3390/w5031006

water

ISSN 2073-4441
www.mdpi.com/journal/water

Article

Prospects of Source-Separation-Based Sanitation Concepts: A
Model-Based Study

Taina Tervahauta 2 *, Trang Hoang 2, Lucia Hern4ndez !, Grietje Zeeman ? and
Cees Buisman 2

! 'Wetsus, Centre of Excellence for Sustainable Water Technology, P.O. Box 1113,
8900CC Leeuwarden, The Netherlands; E-Mails: lucia.hernandez@wetsus.nl (L.H.);
cees.buisman @wetsus.nl (C.B.)

2 Sub-Department Environmental Technology, Wageningen University, P.O. Box 17,
6700AA Wageningen, The Netherlands; E-Mails: hoangminhtrang0203 @yahoo.com (T.H.);
grietje.zeeman @wur.nl (G.Z.)

* Author to whom correspondence should be addressed; E-Mail: taina.tervahauta@wetsus.nl;
[...]
(3) source-separation of black water, kitchen refuse and grey water; and (4) source-separation of urine,
feces, kitchen refuse and grey water (Figure 1), from which Concept 1 has been applied on a full scale,
and Concepts 2, 3 and 4 have been demonstrated on a pilot or lab scale. These concepts were compared
in terms of energy consumption and production, water saving and reuse, nutrient recovery, chemical use,
effluent quality and land area requirement. The energy and material balances were based on collection,
transport and treatment of wastewater, leaving out the energy and materials used in the construction and
maintenance of the required infrastructure. The model was tailored for European circumstances with
a specific focus on the Netherlands. However, with small modifications on data input, the model is
applicable also in other circumstances.

The model was constructed from location-specific data on environmental temperature, tap water
temperature and distances to a sewage sludge incineration plant and agricultural land, general data on
water consumption of different appliances and wastewater characteristics, and treatment system-specific
data on operational conditions, reactor performance, sludge production, energy consumption and energy



Water 2013, 5

1009

production. The energy and water balance, recovered nutrients, chemicals used, effluent quality and land

area requirement for each treatment system was then calculated using energy and mass balances based

on the selected data.

Figure 1. Sanitation Concepts (1-4) included in the model with wastewater streams and

corresponding treatment systems (AS = activated sludge process; SBR = sequencing batch

reactor, MBR = membrane bioreactor; A-trap = A-stage of AB-process; TF = trickling filter;

UASB = up-flow anaerobic sludge blanket reactor; OLAND = oxygen limited anaerobic

nitrification denitrification).

NN

2
@ % ..... T pa :IEI‘ AND N REMOVAL
O =o |
il SLUDGE

MIXED STREAM

AT
® il

L ||

g
S

MIXED STREAM

AS PROCESS + BIOLOGICAL P DISCHARGE

HANDLING — DISPOSAL

A-TRAP + POST-NITRIFICATION/
DENITRIFICATION

I——> SLUDGE ——>> DISPOSAL

HANDLING

|———» DISCHARGE

|—> STORAGE —bﬁ—b REUSE

URINE

M\\\
® 8 “ﬁ\

— s
_> = —» REUSE
[}

GREY WATER

VACUUM COLLECTED BLACK
WATER + KITCHEN REFUSE

AN

® gafldr

_ EFFLUENT DISCHARGE/
»| UASB I—l OLAND H STRUVITE I—l TF |—> SLUDGE REUSE

— =
—> mBR | = —» REUSE
[}

GREY WATER

FECES + KITCHEN REFUSE

»| uass |—| OLAND |—| STRUVITE |—| TF I——»EFFLUENT DISCHARGE/
1 SLUDGE REUSE

URINE

»| storace qﬁaa REUSE

2.2. Data Inventory: Location Specific Data

Wastewater in Concepts 1 and 2 were considered to be treated centralized (10,000 or more people),

and the urine collection (Concepts 2 and 4) and the treatment of black water or feces, kitchen refuse



Water 2013, 5 1010

and grey water were considered to be community-on-site (100—10,000 people). Average environmental
temperature of 10 °C [21] and tap water temperature of 12 °C [22] of the Netherlands were used. The
distance from the centralized wastewater treatment plant to the sewage sludge incineration plant was set
to 10 km [22], and the distance from the on-site collection to agricultural land was assumed to be 50 km,
as a typical distance in the Netherlands. The influence of the transport distance on feasibility of the
sanitation concepts was further discussed in the sensitivity analysis.

2.3. Data Inventory: General Data

The toilet type selected for Concept 1 was a normal flush toilet, for Concept 2, a urine diverting toilet
(gravity), for Concept 3, a vacuum toilet, and for Concept 4, a urine diverting toilet (gravity/vacuum).
The water consumption of different toilets and kitchen grinders is presented in Table 1.

Table 1. Water consumption of different toilets and kitchen grinders.

Parameter Unit Water use
Normal flush toilet (Concept 1) L/cap/d 341
Vacuum toilet (Concept 3) L/cap/d 6 2+
Urine diverting toilet (gravity) (Concepts 2 and 4) L/cap/d 53+
Urine diverting toilet (vacuum) (Concept 4) L/cap/d 2 **
Kitchen grinder (Concepts 1, 2, 3 and 4) L/cap/d 0.6 2

Notes: ! [23]; 2 [24]; 3 [25] (0.2 L for urine and 4 L (assumed) for feces per flush); * based on
production of one time feces and five times urine per day; ** based on 0.2 L for urine [25] and 1 L for
feces per flush [24].

As a common practice in the centralized approach, the wastewater influent in Concepts 1 and 2
was considered to consist of domestic wastewater, rain water runoffs and some industrial effluents,
ending up with a daily flow of 300 L/cap [22]. For better comparison between centralized and
source-separation-based sanitation concepts, the pollutant loading in the wastewater influent was
considered to originate only from the domestic wastewater streams of urine, feces, kitchen refuse
and grey water and sludge rejection water from sludge dewatering, forming a daily loading
of 176 gCOD(Chemical Oxygen Demand)/cap, 21 gTN(Total Nitrogen)/cap and 3.6 gTP(Total
Phosphorus)/cap (Concept 1), similar to the study of Wilsenach and van Loosdrecht [22]. Although
kitchen refuse was not included in the study of Wilsenach and van Loosdrecht [22], the pollutant loading
from kitchen refuse was considered to replace the pollutant loading from industrial effluents in this study.

Table 2 presents the characteristics of different domestic wastewater streams. In every sanitation
concept, the pollutant loading in the wastewater influent was calculated as a sum of the according
sub-streams, and in Concepts 3 and 4, the daily flow was calculated as a sum of the pollutant loading
and the water consumption of the toilet and the kitchen grinder.



Water 2013, 5 1011

Table 2. Domestic wastewater characteristics. (COD = Chemical Oxygen Demand;
BOD; = Biochemical Oxygen Demand; TSS = Total Suspended Solids; TN = Total Nitrogen;
NH,*-N = Ammonium Nitrogen; TP = Total Phosphorus; PO,3~-P = Phosphate Phosphorus;

K = Potassium).

Parameter  Unit Feces Urine Kitchen refuse Grey water
Temperature  °C 37 37 20 322
Volume L/icap/d 0.1' 14' 02! 794
COD g/cap/d 501 1! 591 521
BOD 5 g/lcap/d 241 551 37 271
TSS g/cap/d 30! 40! 79 1 551
TN g/cap/d 18! 9! 1.71 121
NH;"-N glcap/d 123 95 - 0.1 ***
TP g/cap/d 05! 08! 02! 041
PO,3~-P g/lcap/d 023 033 - 0.1 ***
K g/cap/d 09! 28! 02! 0.81!

Notes: ' [24]; 2 [26]; 2 [27] (NH4T-N/TN ratio of 0.7); 4 [23]; ® [22] (TN = NH,"-N in urine);
* based on body temperature (feces and urine) and average room temperature; ** based on COD/BOD
ratio of 1.6 [28]; *** based on NH,T-N/TN ratio of 0.1 and PO,3~-P/TP ratio of 0.35 [26].

2.4. Data Inventory: Treatment System Specific Data

The wastewater treatment system in Concept 1 was based on an activated sludge process (AS
process) with biological phosphate and nitrogen removal and, in Concept 2 on an A-trap (A-stage
of AB-process [14]) with a post-nitrification/denitrification step according to the study of Wilsenach
and van Loosdrecht [22]. As the wastewater in Concept 2 was without the input of urine, a high
loaded process with a short SRT and a post-treatment step was assumed to be sufficient for pollutant
removal. Urine in Concepts 2 and 4 was considered to be collected on-site with a collection degree
of 75% [8], first stored for six months on-site and, then, transported to agricultural land to be used as
a fertilizer by spreading. As a result of the breakdown of urea during storage, the high ammonium
content and the increased pH ensures the hygienization of urine [29] and is recommended by the World
Health Organization (WHO) for safe use of urine in agriculture [30]. The risk of ammonia emissions is
prevented by using non-ventilated storage and handling. The treatment systems applied for black water
or feces, kitchen refuse and grey water in Concepts 3 and 4 are presented in Figure 1. Table 3 presents
the pollutant removal efficiencies of the different treatment systems. The removal efficiencies in the AS
process in Concept 1 were according to existing wastewater treatment plants in the Netherlands.

Incineration was selected for excess sludge treatment in Concepts 1 and 2, as it is the most common
practice in the Netherlands [31]. Complete sludge treatment consisted of anaerobic digestion to
produce methane, sludge dewatering, transport of dewatered sludge to an incineration plant and sludge
incineration. Sludge rejection water from sludge dewatering was recycled back to the influent. Excess
sludge from the UASB reactor and the SBR (Concepts 3 and 4) was considered to be transported to
agricultural land for spreading without dewatering.



Water 2013, 5 1012

Table 3. Pollutant removal efficiencies of biological reactors in Concept 1 and 2, and of
up-flow anaerobic sludge blanket reactor (UASB), oxygen limited anaerobic nitrification
denitrification (OLAND), struvite precipitator, trickling filter (TF), sequencing batch reactor
(SBR), A-stage of AB-process (A-trap) and membrane bioreactor (MBR) in Concepts 3

and 4.
Concepts 3 and 4 Black

Parameter  Unit Concept  Concept water/feces and kitchen refuse Grey water

1 2 UASB OLAND Struvite TF Total SBR A-trap MBR
COD % 921 927 832 532 - 853 99** 90+ 425 756
BOD; % 98 1 92 * 832 53 % - 853 99** 90* 42* 756
TSS % 951 92 * 832 - - 853 97* 764 42* >956
TN % 801! 727 12 732 98 - 76** 354 365 816
TP % 82! 797 332 - 968 - 98 ** 284 40° 65 ¢

Notes: ! [32]; 2 [33]; 3 [28] (based on standard rate filter with hydraulic loading of 1-4 m3/m2*d);
419]; ® [34]; 6 [12]; 7 [22]; 8 [35]; * assumed based on COD removal; ** calculated as total removal
efficiency of UASB, OLAND, Struvite and TF.

2.5. Calculations for Energy Balance

The total primary energy consumption in the sanitation concepts was calculated according to
Equation (1):

Etotal = Ecollection + Etreatment + Eurine/sludge transport — Emethane (1)

where FE ojection Was the energy requirement for the collection and transport of wastewater, Eyycqiment
was the energy requirement for all the biological, chemical and physical treatment units for mixed
wastewater stream, excess sludge and source-separated urine, black water/feces, kitchen refuse and
grey water, Fy ine/siudge transport Was the energy requirement for urine and excess sludge transport and
Eethane Was the energy production as methane. The detailed description of the energy parameters is
presented in the Appendix. All the energy parameters were calculated as primary energy by converting
the electrical energy (collection, aeration, mixing and pumping) using efficiency of 0.31 based on the

European electricity mix [36].

2.6. Calculations for Chemical Use

In Concepts 1 and 2, polymers were used for sludge dewatering, and calcium oxide (CaO) was used
for flu gas treatment after sludge incineration. The dose of CaO was 30 kg/t Dry Matter (DM) and
the dose of polymers was 7.1 kg/t DM [37]. Methanol (CH30H) was consumed 1.48 kg/cap/year
in the post-denitrification step in Concept 2 [22]. In Concepts 3 and 4, sodium hydroxide (NaOH)
and magnesium chloride (MgCly) were used in struvite precipitation to increase the pH and the
supersaturation state. Consumption of NaOH was calculated from stoichiometry to increase the pH of
influent to the operational pH (see Appendix). Consumption of MgCl, was calculated from the influent

phosphate concentration using a Mg/POy4-P ratio of 1.5 [35].



Water 2013, 5 1013

2.7. Calculations for Reactor Dimensions and Land Area Requirement

Total land area requirement for Concepts 1 and 2 consisted of the volume of the biological reactors,
secondary settling tank, digester, biogas storage tank and the urine storage tank (Concept 2). The land use
of the incineration process was not taken into account, due to lack of data. Total land area requirement for
Concepts 3 and 4 consisted of the volume of the buffer tank (for UASB, SBR, A-trap and MBR), reactors
(UASB, OLAND, Struvite, black water TF, SBR/A-trap/MBR and grey water TF), biogas storage tank
and the urine storage tank (Concept 4). The detailed calculations for reactor dimensions and land area

requirement are described in the Appendix.

3. Results and Discussion

3.1. Energy Balance

Figure 2 presents the total primary energy consumption in the sanitation concepts. The highest
primary energy consumption of 914 MlJ/cap/year is attained in the centralized sanitation concept
(Concept 1), and by applying urine separation within the centralized concept, the primary energy
consumption is decreased to 687 MJ/cap/year, creating a yearly energy saving of 227 MJ/cap. The
lowest primary energy consumption of 437 MJ/cap/year is attained in the source-separation of urine,
feces, kitchen refuse and grey water (Concept 4 vacuum) using the A-trap for grey water treatment.
Urine separation in the source-separation-based sanitation concept creates a yearly energy saving of
200 MlJ/cap using the SBR, 180 MlJ/cap using the A-trap and 203 MJ/cap using the MBR in Concept 4
with gravity separation, 212 MJ/cap using the SBR, 187 MJ/cap using the A-trap and 200 MJ/cap
using the MBR in Concept 4 with vacuum separation. Bio-flocculation of grey water in the A-trap
and sub-sequent grey water sludge co-digestion in the UASB reactor creates a yearly energy saving of
143 MJ/cap in Concept 3, 123 MJ/cap in Concept 4 (gravity) and 118 MJ/cap in Concept 4 (vacuum)
compared to the use of the SBR for grey water treatment. The high primary energy consumption of
Concept 1 originates mainly from the high energy input to mineralize organic matter in the AS process
and the resulting low energy recovery as methane. The low primary energy consumption of Concept 4
originates from the low water consumption of the urine diverting toilets, resulting in low energy demand
of collection and treatment of feces and kitchen refuse. In addition, by grey water sludge co-digestion in
the UASB reactor, high energy consumption for sludge transport can be avoided, while simultaneously
increasing energy recovery as methane.

The energy parameters, together with the sludge production and urine collection, are presented in the
Appendix in Table A1 (Concepts 1 and 2) and in Tables A2 and A3 with UASB influent characteristics
(Concepts 3 and 4). The most prominent parameters in the energy balance in Concepts 1 and 2 are energy
consumption for the collection of wastewater and aeration of the biological reactors. The collection
contributes 27% in Concept 1 and 30% in Concept 2 to the total primary energy consumption, and the
aeration contributes 40% in Concept 1 and 23% in Concept 2. Furthermore, transporting of urine in
Concept 2 contributes 18% to the total primary energy consumption. Due to the shorter SRT in the
A-trap (0.8 d) compared to the AS process (12 d), the energy consumption for aeration is significantly
lower in Concept 2 compared to Concept 1. However, short SRT increases the excess sludge production,



Water 2013, 5 1014

leading to an increase in the energy requirement for heating of the digester. Nevertheless, the higher
excess sludge production together with the low mineralization of organic matter creates almost twice as
high methane production in Concept 2 compared to Concept 1. Compared to the study of Wilsenach and
van Loosdrecht [22], both concepts have higher total primary energy consumption, mainly due to the
energy consumption for the collection that is included in this study and the higher energy consumption
for the transporting of collected urine compared to the treatment of urine and sludge rejection water in
struvite precipitation and the Single reactor system for High activity Ammonium Removal Over Nitrite
(SHARON) processes, used in the study of Wilsenach and van Loosdrecht [22]. However, direct reuse of
urine provides a clean route for nutrient recovery, while the mixing of sludge rejection water with urine
might deteriorate the quality of the produced struvite with heavy metals from sewage.

Figure 2. Total primary energy consumption in sanitation concepts with different grey water

treatment configurations.

1000
900 A
800 1

700 A

914
857
767
687
654 658
624

600 567 555